LW
a0,

12
13
14
15
16
17
18
19
20
21
22
23
24
25

27
28
Nt
29
30
31
32
33
ASM
34

35

37
38
ASM
39
40
41
42

44
45
46
47
48
49
50
51
52
53
54
55
56
57

NO.
4790-2—
8049
4787
4828-2
4734
4754
4826-2
4774
4806-24
4807-24
4805-24
1626
4771
4772
4801-2
4802-2
8018
8017
4788
4789
4849-2
4785-24
4761-2
4854-2
4838-2
4365
4859
1393
4784
8021
8020
3224
1414
1415
9092
8024
4783
PX2539
PX2540
PX2542
4818-2
5090
6790
2024
4782
4815-2
pPX2520
8073
9123
6568
3823
1380
9058
6237
1136
1104
4759
1119
1118
4814-2
3504
1264
1012
9186

REPAIR PARTS - MODEL 763-01
PART '

DESCRIPTION

Frame

Engine, 3hp

Body

Headlight Frame
Headlight Lens

Headlight Retaining Clip
Headlight Mounting Bracket
Dash Board

Left Windshield Support
Right Windshield Support
Windshield

Steering Wheel

Tail Board

Side Board

Side/Tail Board Bracket
Seat Bracket

Seat Bottom

Seat Back

Box Assembly

Hinge

Parking Brake Latch

Crank

Pedal

Parking Brake Handle
Brake Rod

Brake Return Spring

Stop Switch

Ring Terminal

Wire Harness
Spindle - Right
Spindle - Left

Tie Rod

Tie Rod End - RH Thread
Tie Rod End - LH Thread
Nut, 3/8-24 Jam - RH Thread
Nut, 3/8-24 Jam - LH Thread
jdler Wheel Asm (incl. 34 - 37)
2.50 x 10 STD MB Street Tread
2.50 x 10 Tube

Rim Strip - 10'
Wheel, 10" Spoked Idler
Bearing, 5/8 ID

Spanner

Spacer, 5/8 ID x 1-1/2"
Drive Wheel Asm (incl. 34, 36, 39 - 43)
Wheel, 10" Spoked Drive
Sprocket, #35 x 80

Bolt, 3/8-24 x 3/4"

Nut, 3/8-24 Toplock
Spanner

Flat Bar Sleeve

Throttie Cable (incl. 46)
Nut, 5/16-24 Jam

Finger Guard

Nut, 5/8 Jam

Spacer, 5/8 IDx 1"
Sprocket Weldment

Spacer, 5/8 ID x 1/8".
Jackshaft

Chain Adjuster Weldment
Sprocket, #35 x 12

Bolt, 1/2-13 x 3-1/2"

Nut, 1/2-13 Lock

Bolt, 5/16-18 x 1-1/2'

REF.
NO.
ASM
58
59
60
61
62
63
64
65
66
67
68
69
70
4!
72
73
74
75
76
7
78
79
80
81
82
83
84
85
86
87
88
89
80
91
92
93
94
95
96
97
98
99
NI
NI
NI
NI
NI

NI = Not lllustrated
ASM = Assembly

NO.
4335
3141
3143
4491
3146
4496
1943
1115
5733
4786
4813
1269
3463
1854
1846
1847
1848
1849
1865
8057
1186
1389
9150
4779
5080
2382
1263
1189
9124
9145
9146
9085
9091
1466
4504
1441
4766
3296
4856
4857
9678
5964
9677
2832
5027
1019
4845
2600

DESCRIPTION

Clutch Asm (incl. 58 - 62)

Snap Ring

Bushing

Drum w/Sprocket

Washer, Fiber

Clutch Rotor

Washer, 9/32 ID x 1-1/4 OD x .058
Washer, 1/4 Split Lock

Bolt, 1/4-28 x 3/4" Whiz Flange
Chain, #35 x 44P

Chain, #35 x 90P

MasterLink, #35 Chain

Washer, 1/4 1D Rubber

Washer, No. 14 Flat

Bolt, 1/4-20 x 3/4"

Boit, 1/4-20 x 1"

Bolt, 1/4-20 x 1-1/4"

Bolt, 1/4-20 x 1-1/2"

Bolt, 1/4-20 x 1-3/4"

Nut, 1/4-20 Toplock

Nut, 1/4-20 Whiz

Bushing, 1/4 1D x .031 x .313 Long
Nut, 1/2 Push

Nut, 3/8 Push w/Cap

Bolt, 1/4-20 x 2-3/4"

Bolt, 5/16-18 x 2"

Nut, 5/16-18 Whiz Flange

Nut, 5/16-18 Toplock

Bolt, 3/8 x 1-1/4" Shoulder -
Bolt, 3/8-16 x 1-3/4"

Bolt, 3/8-16 x 1-1/2"

Nut, 3/8-16 Toplock

Washer, 3/8 Flat

Nut, 5/8-11 FlexLoc Jam

Decal, Waming Yellow

Decal, Floor Pan Scuff

Decal, Running Board Scuff
Decal, Steering Wheel

Decal, Bed Warning

Decal, T-Truck Trim

Decal, Waming: Engine Exhaust
Decal, Engine Shipped w/Out Oil
Decal, Warning: Hot Surfaces
Decal, No Passengers

Manco Serial Number
Ty-Wraps

Operator's Manual

Engine Manual



TO SPEED REDUCER SPROCKET (50)

FROM CLUTCH SPROCKET (60)

TO ENGINE

.
o
<]
Iy
o.
>
[
z
2
=
=]
o

TO STEERING

FROM SPEED REDUCER SPROCKET (54)

TO AXLE SPROCKET (40)

TKART FRAME



